PRO
Crosscutting & Mitering Workstation

Owner's Manual

From complex compound miters to simple 90° crosscuts,
your new INCRA Mitre Pro is designed to take the
guesswork out of cutting angles. The circular saw-toothed
positioning racks allow for precise duplication of angled
cuts. You can make a cut at 90°, move to 60°, then return
exactly to 90° without ever reaching for a square or
drafting triangle to check your position. Combined with
the superior stop positioning abilities of the INCRA Stop
and the advantage of support on both sides of the cut,
your INCRA Mitre Pro will take your woodworking skills to
new heights.

Please be sure to read
this Owner's Manual
before use and keep it
at hand for future
reference.




Important safety instructions for using the INCRA Mitre Pro
Il Before using the INCRA Mitre Pro, read and follow all of the

instructions and safety information in this manual.

B When using the INCRA Mitre Pro in conjunction with any other
tool, first read and follow all instructions and safety information
in that tool’'s owner’s manual.

Il Never let the saw blade come in contact with the aluminum
components of the INCRA Mitre Pro, including the base plates,
post assemblies, fence cap, and INCRA Stop.

Bl Always turn off the power and make sure that the saw blade is
fully stationary before changing the setting of any part of the
INCRA Mitre Pro or INCRA Stop.

B Wear safety glasses and hearing protection.

B Follow all normal shop safety practices.

B When using your INCRA Mitre Pro, always keep your hands
safely clear of the line of cut, and the saw blade.

Bl Always securely tighten the black miter clamping knob before
turning on the saw and making any cut.

Bl Always use the black miter clamping knob as a handle to push
your INCRA Mitre Pro into a cut. Never allow your hands to
dangle below the circular saw-toothed positioning racks on the
miter assembly.

Il Never allow any part of your hands to remain on or inside the
post assemblies during a cut.

Bl Do not use your INCRA Mitre Pro without the plastic blade
guard in place.

B Whenever using the INCRA Stop or Angle Stop to position a
piece for a cut, always hold or otherwise clamp the board
between the stop and the blade.

PartsList
INCRA MITRE

1 1 ea. Miter rack assembly
2 1 ea. Miter clamp handle
25 1ea. '/s" 0.d. flat washer
3 1 ea. aluminum T-nut

BASE PLATE ASSEMBLY

2 ea. 7 %hs" x 27" aluminum base panels

1 ea. 7 %hs" x 13" aluminum base extension wing
1 ea. Finn form plywood throat plate

10 ea. #8-32 x %" phillips flat head screws

3 ea. #8-32 x '/u" phillips pan head screws

@ N O R

9 2ea. 25" long aluminum guide bars
10
1
12

10 ea. #10-32 x '/2" phillips pan head screws
10 ea. #10 flat washers (small outer diameter)
10 ea. #10-32 hex nuts

POST ASSEMBLY
13
14
15 '/a-20 rectangular double nuts
16 '/a" SAE flat washers

FENCE ASSEMBLY

17
18
19
20
21
22
23

2 ea.
8 ea.

post (pre-assembled)

'/a-20 x /2" socket head cap screws
4 ea.
8 ea.

1 ea. aluminum fence cap
1 ea.
6 ea.

5 ea.

2" x 3 %7/32" x 35 '¥16" Finn form plywood fence
#10-32 x "/s" phillips flat head screws

/32" INCRA racks

10 ea. #8-32 x */&" phillips pan head screws

10 ea. #8-32 hex nuts

2 ea. 16" long, /=" ruled scale

Ino

FENCE ASSEMBLY MOUNTING
HARDWARE

20
21
22
24
25
26
27
28
29 #10-32 x 34" nylon slotted machine screws
30 #10-32 nylon hex nuts

MISCELLANEOUS

31
32
33
34

/32" INCRA rack

#8-32 x ¥/s" phillips pan head screws
#8-32 hex nuts

'1a-20 x /5" socket head cap screws

1ea.
2 ea.
2 ea.
2ea.
2 ea. '/s" o.d. flat washers
2ea.
1ea.

2 ea.

'/s+-20 rectangular nuts
aluminum INCRA Stop body
%s"-16 x '/2" nylon thumb screws
2ea.
2ea.

20 ea. '/=0° shims (white) - See page 7, Fig. 13
4 ea. 'f0® shims (black) - See page 7, Fig. 13
1 ea. T-handle 31" hex key (not shown)

2ea. /4" x 14" x 33" Finn form plywood Angle Stop
See page 6, Fig. 12

2 ea. '/+-20 x '/2" socket head cap screws for Angle Stop
See page 6, Fig. 12

14

26 4 ea. '/=-20 rectangular nuts for Angle Stop

See page 6, Fig. 12
16
35
36
37
38

2 ea. '/s" SAE flat washers - See page 6, Fig. 12

1 ea. plastic blade guard - See page 5, Fig. 7

1 ea. clip for T-handle hex key - See page 5, Fig. 7
1 ea. Owner's Manual

1 ea. Warranty Card






- Assemble base plate and
m8 attach guide bars

Attach the two 27" aluminum base panels to the /4" red
plywood throat plate using the (10) #8-32 x ¥s" phillips
flat head screws. Place the base plate assembly
(T-slots face up) on your table saw. Several guide bar
positions are made available through the various
mounting holes machined in the base panels - three on
the left and three on the right side of the throat plate.
Using the (10) #10-32 x '/2" phillips pan head screws,
#10 washers (small outer diameter) ,and #10-32 hex
nuts, loosely mount the aluminum guide bars (one on
each side of the throat plate) in the positions that will
locate the approximate center of the throat plate over
the center of your saw blade. See Fig. 1. (Center-to-
center alignment to within '/«" is adequate) Do not
tighten the guide bar mounting screws at this time.

Note: The center of the red plywood throat plate is
2 "fs2" measured from either edge.

Attach post assemblies to

® base plate
Using (4) '/+-20 x /2" socket head cap screws, /2" inner
diameter washers, and (2) rectangular nuts, attach one
of the post assemblies to one end of the base plate
assembled in Step 1. Before attaching the second post
assembly, slide (1) '/:-20 rectangular nut (single
threaded hole) into the T-slot adjacent to the left and
right side of the throat plate. The raised rim around the
threaded hole on each nut should be face up in the
T-slot. These loose rectangular nuts can later be used
should you wish to place one of the sliding Angle Stops
(see page 6, Fig. 12) in these T-slots. Now using (4)
'/2-20 x /2" socket head cap screws, '/+" inner diameter
washers, and (2) '/:-20 rectangular double nuts, attach
the second post assembly to the opposite end of the
base plate. See Fig. 2. Tighten all of the socket head
cap screws using the supplied T-handle hex key.

Attach miter assembly to
post

Remove the '/+-20 x 1'/2" shipping bolt from the miter
assembly and replace it with the black miter clamp
handle. Remove the (4) '/2-20 x 2 '/s" socket head cap
screws from the top of one of the two post assemblies.
Now using the same socket head cap screws, washers,
and rectangular double nuts, attach the miter assembly
to the top of the post, then tighten the hardware in
place. See Fig. 3. Be sure to place the large washer
on each of the socket head cap screws as shown in
Fig. 3.

Assemble fence and attach
 to miter assembly

Loosely attach each of the (5) /32" INCRA racks to the
aluminum fence cap using the (10) #8-32 x ¥:" phillips
pan head screws and #8-32 hex nuts. Mount the racks
through the larger untapped holes drilled through the
fence cap. See Fig. 4. With the racks loosely installed,
you should be able to easily shift each rack about /1"
from side to side with your finger.

FIG. 1 #8-32 x 318"
Assemble base plate | #10-32 x 1/2" phillips flat head screw
and attach guide bars | phillips pan

head screw

#10 flat washer —
(small outer dia.) ~ =Y

¥ Throat p[ate:/l
i z-:er'lter‘,I A

Z

Fosition guide bars to locate P
center of throat plate directly ——(\/‘

over center of saw blade S //
FIG. 2 1/4-20 x 1/2"

Attach post j:ck::;l\iad 1/4" SAE

assemblies to i washer

base plate

1/4-20

rectangular

double nut \_;'/

Slide loose 1/4-20 rectangular r
nut into T-slot before attaching |
second post assembly 4

Black miter clamp handle

F|G 5 Remove £y
o 14.n 1y
Attach miter 2R i 1/4-20 x 2 /4"
shipping bolt tEJ ! I

assembly to i socket head cap
~Hh
i F 7/8" o.d. washer
! &Y ié)/

1/4-20
rectangular
double nut

FIG. 4

Loosely install
INCRA racks |~
onto fence cap

Aluminum
fence cap

#8-32 x 318"
phillips pan

head screws untapped holes

£




FIG. 5 [
Fourth:
Tighten the
INCRA rack Move extra rack
foke and repeat steps il

to tighten racks | ||
#1, #4, and #5 \

First: #3
Tighten mounting
screws for rack #3

Second:
Bridge gap between racks #2
and #3 with the extra INCRA
rack and hold in place

Third:
Tighten mounting
screws for rack #2

FIG. 6

Attach fence to
miter assembly |

1/4-20 x 7/8"
socket
head 4
cap

screw —

Fence

on socket head cap

Second: 11 ;§ mounting
Place 7/8" o0.d. washers &ﬁ%(‘/’ bracket

screw, then loosely

First: #10-32 x 7/8"
Attach fence to fence cap ph

head screws

.
ular

Ve
,/{/ Right

P edge of

attach to rectangular base
nut through hole in plate
fence mounting Third:
bracket Slide fence assembly onto the rectangular

nuts. Align end of fence with right edge of

base plate and tighten mounting screws
FIG. 7 FIG. 7a Extension wing and base panel
Attach extension s averiapastal
wing and blade
guard ] [

Tighten the two rack mounting screws for rack #3 (the middie
rack) shown in Fig. 5. Now, using the remaining /22" INCRA rack
to bridge the gap between the ends of racks #3 and #2, tighten the
mounting screws for rack #2. Move the spare rack to bridge the
gap between the ends of racks #2 and #1 and tighten the mounting
screws for rack #1. Repeat the bridging and tightening procedure
for racks #4 and #5. This process aligns the racks so that the
INCRA Stop will operate accurately along the entire length of the
fence.

Attach the '/2" thick red plywood fence to the fence cap using the
(6) #10-32 x "/" phillips flat head screws. Using the (2) /+-20 x 7/s"
socket head cap screws, (2) 7/s" outer diameter flat washers and
(2) rectangular nuts, attach the fence assembly to the fence
mounting brackets. The raised rim around the threaded hole on
each rectangular nut should be face out into the neck of the T-slot.
Before tightening the mounting screws, align the right end of the
fence assembly with the right edge of the base plate, see Fig. 6.
After final assembly, this initial fence position can be moved to any
desired position

- Attach extension wing and blade

il guard

Using the (3) #8-32 x '/+" phillips pan head screws, (screws only,
no washers) attach the aluminum base extension wing to the left
hand base panel. Use the three mounting holes nearest the
operator’s end of the base panel. Fig. 7a details the double tongue
and groove relationship between the base panel and the extension
wing. To install the blade guard, remove (2) of the (4) /+-20 x 2 '/a"
socket head cap screws from the top of the front post. The two
that you remove should be the two on the inside of the post
assembly that are closest to the red fence. Reinstall the screws
through the holes in the blade guard. See Fig. 7. Be sure that the
large washers are placed back on each socket head cap screw.
The operator’s end of the blade guard rests on top of the gold
anodized top rack mounting bracket. Attach the plastic tool clip to
the left or right side of the rear post.

- Assemble INCRA Stop
& Using (2) #8-32 x /" phillips pan head screws and nuts,

- fasten the /" INCRA rack to the INCRA Stop and tighten
the screws. Install the #10-32 x 34" nylon slotted pan head screws
and nylon nuts on each end of the INCRA Stop. Thread in place
the (2) %-16 x /=" nylon thumb screws as shown in Fig. 8.

Extension wing

Base panel

#8-32 x 114"
phillips pan head screw

Extension
wing

N

5"\ Plastic tool ci
(use to hold v
_Thandle hex key)

iy

FIG. & #8-32 x 38"

Assemble % phillips pan
INCRA Stop

head screw

3/8-16 x 1/2"
nylon thumbscrew

INCEA rack

#10-32 x 3/4"
nylon slotted
pan head screw

K #10-32
nylon nut

&



i

Once your INCRA Mitre Pro is calibrated to cut accurately at 90°, hand guide bar, push the base plate toward the right hand miter
the saw-toothed circular racks take over to provide positive angle slot and gently pull the screwdriver shaft to cinch the guide bar up
control to an accuracy of better than '/10 of one degree at any against the outer edge of the left miter slot. See Fig. 10.

position from 45° to 90°. The initial alignment is accomplished in Depending on your make and model of table saw, you may find it

three easy steps:

With the INCRA Mitre Pro locked at 90°, loosen the (4)
- socket head cap screws that secure the miter assembly to

necessary to cinch both guide bars against the inside edge of the
miter slots rather than the outside edge. Either way works well.
Adjust as necessary for smooth gliding action.

the post and adjust the angle of the fence so that it is - Raise the table saw blade about 2" and make a cut through
square to the edges of the plywood throat plate on the base. _ the throat plate up to the fence. Turn off and unplug the

Retighten the socket head cap screws, see Fig. 9.

Use your table saw fence to align the base plate parallel to

your saw blade, then tighten the guide bar mounting screws.

To avoid side play between the guide bar and miter slots,
use the following method: As you tighten the right hand guide bar,
apply side pressure to the screwdriver shaft to push the guide bar

S gaw. Using a drafting triangle or an accurate square, check
the angle between the fence and the body of the blade. If the
carbide teeth on the blade interfere, raise, lower, or rotate the
blade as necessary. If you need to adjust the fence angle, loosen
the four phillips screws that surround the black miter clamp handle
about '/s turn. Adjust the fence square to the blade, then tighten
the four screws.

against the outer edges of the miter slot. As you tighten the left

Fig. 9 First: FIG. 10

Loosen socket

Align fence square
head cap screws

to throat plate

Tighten guide bar

Fourth: FIG. 11 Third:
Apply pressure to screwdriver shaft in Loosen miter clamp

the direction shown by the arrow as you Squate fence handle and (4) phillips

to saw blade

mounting screws

First:
Slide table saw

base plate

Second: ,
Use drafting triangle /
to align fence square”
to throat plate edge,
then tighten socket
head cap screw

fence up to edge of

Apply pressure to the
screwdriver shaft in the
direction shown by the arrow as
you tighten each of the right
Note: Blade guard not shown for clarity hand guide bar mounting screws and hold Note: Blade guard not shown for clarity

tighten the left hand guide bar screws to adjust fence
] angle

mounting screws wy

First: =
Raise saw blade about ==
2" and make a cut through =S

the throat plate
up to the -
e ﬁ\
-~
/ - ]
. Second:

Check fence for
squareness to bla

with drafting
Push base plate triangle

toward right ®
hand miter slot

The unique T-slot design of your INCRA Mitre Pro base plate FIG. 12 Note: Blade guard
provides an efficient means by which to attach a variety of shop- ’
made clamping and positioning devices. The Angle Stops provided
with your system can be locked in these T-slots as a stop to match

an angled cut on the end of a board. As you become more angled pieces
experienced with your INCRA Mitre Pro, you will find many more
uses for these Angle Stops in positioning your work. Secure the
Angle Stops using the supplied '/4-20 x '/2" socket head cap /
screws, '/+" inner diameter washers, and '/s-20 rectangular nuts. \/ -

See Fig. 12. Although it is not necessary for most cutting

operations, you can also place the Angle Stops against
the back side of the red fence for added rigidity.

NOTE: The raised rim around the threaded hole on
each rectangular nut should be face up in the T-slot.

CAUTION: Whenever using any stop, the board
between the stop and the blade must be held or
otherwise clamped in place.

h for clarit:
Use Angle Stops as a Nk chowm:or-om Ity

stop or positioning aid
for odd shaped or

FIG. 12a ?fﬁocket head T

1 cap screw

Angle Stop C?E{A« =1

Rectangular nut
3 - W
(raised nmy

face up)

6



Included with your INCRA Mitre Pro is a set of (20) /z0° white shims and (4) "/+°
black shims. By placing one or more of these shims between the fence mounting
bracket and the fence cap as shown in Fig. 13, you can micro-adjust the angle of
your fence in ultra-precise (and ultra-controlled) "/s° increments. The chart below
shows how many shims to use for each fraction of a degree listed. The paragraph
and diagrams following describe which side of the miter assembly to shim.

To describe the use of the chart, let’s look at a specific example. Suppose, for
instance, that you want to make an eight sided frame. An eight sided frame requires
a 67.5° cut on each end of the pieces. Set your miter to a reading of 67° to the left of
907 as shown in Fig. 14. The chart shows that .5 deg. or '/2° requires 10 white shims.
Loosen the socket head cap screw on the left side of the miter assembly and slide
the 10 shims between the fence and the mounting bracket as shown in Fig. 14. Ifitis
necessary to move your fence angle to 67.5° on the right side of 90° as shown in
Fig. 15, you will remove the shims from the left side and move them to the right.
Note: If the post assembly restricts access to the socket head cap screw when you
wish to micro-adjust the fence angle, simply return the miter assembly to 90°, insert
the shims between the fence and the appropriate fence mounting bracket, then return
to the original miter setting.

FIG. 13 Shim
' . Fence
Fine-tuning
A cap
fence position

e=—— 1

I&[

1

kStore
unused
shims here

Fence mounting bracket

FIG 14 [ = = = ‘r_-‘; ‘ #
Fine-tuning fence Loosen screw and
position with a place shims

miter reading to between bracket

the LEFT of 90°

and fence

If you are working
with a miter
reading to the
LEFT of 90" add
shims to the

LEFT of the miter | ———=

assembly to =

increase the

angle. & o o Unused shims can
be stored in the
T-slots in the back

F]G. 15 [ of the fence

® \mounting brackets.
Loosen screw and [

place shims between
bracket and fence

Fine-tuning fence
position with a
miter reading to
the RIGHT of 90°

If you are working
with a miter
reading to the
RIGHT of 80" add
shims to RIGHT of
the miter
assembly to @
increase the angle

m

Fractions of
a degree

.025

Shims Required

I~




INCRA Mitre Pro - Spare Parts Order List

ITEM NUMBER PART DESCRIPTION PRICE
(See Exploded View on page 3)

18 36" Finn form plywood fence $14.95
6 Finn form plywood throat plate $14.95
33 T-handle %" hex wrench $3.95

4 27" aluminum base panel $29.95

(Includes mounting screws)

5 13" aluminum base extension wing $19.95
(Includes mounting screws)

26 '/2-20 rectangular nuts (package of 8) $1.50
23 16" long, /=" ruled scale $2.95
34 Angle Stop (set of 2) $5.95
(See Fig. 12, page 6) (Includes hardware)
31,:32 Micro Shims package $2.95
(See Fig. 13, page 7) (Includes 20 ea. '/20° shims and

4 ea. '/x0° shims)

TO ORDER: Send check, money order or credit card number and expiration date (Visa and Mastercard accepted) along
with the Item Number, Part Description, and quantity of each item you wish to order. Add $3.50 for shipping and handling
to each order. Texas residents please add 8.25% sales tax.
Mail orders to: Taylor Design Group, Inc. Or for faster service call or fax your order to: (214) 484-5570 PHONE
Attn. Order Department (214) 243-4277 FAX
P.O. Box 810262
Dallas, TX 75381

Please allow approximately 1 to 2 weeks for delivery.

WARRANTY

Taylor Design Group, Inc. warrants this product for one year from date of purchase. We will repair, without
charge, any defects due to faulty material or workmanship, or at our option, replace the product free. Please
return the failing part only, transportation prepaid, along with a description of the problem to the address below.
This warranty does not apply to parts which have been subjected to improper use, alteration, or abuse. Please
fill out and return the registration card within 30 days of purchase to place the warranty in effect.

LIFETIME WARRANTY ON POSITIONING RACKS

If an INCRA positioning rack in this tool becomes damaged for any reason, Taylor Design Group will replace it
free of charge for as long as you own the tool. Return the damaged rack, transportation prepaid, to the address
below. Allow 1 to 2 weeks for delivery.

NOTE: Replacements cannot be sent unless damaged racks have been received by Taylor Design.

Made in America by:
TAYLOR DESIGN GROUP, INC. P.O. Box 810262 Dallas, TX 75381

Printed in the U.S.A. © 1993, Taylor Design Group, Inc. INCRA is a registered trademark of Taylor Design Group, Inc. 1193



